

Permitex Test Sheets

SGS U.S. Testing Company, Inc.
Report Number: 115518
Date: 11/06/98

Results:

Scrubbability

ASTM D-2486

Cycles to Failure

Panel 1 38,800 cycles

Panel 2 36,800 cycles

Pencil Hardness Hardness

ASTM D-3363

Rating = H

Rating Scale: Softest 4B-3B-2B-B-HB-H-3H-4H Hardest

Scrape Adhesion Adhesion Failure End Point

ASTM D-2197

3.5 Kg

Water Vapor

ASTM E-96

WVT (g/m ² /24h)	26.184	25.418	25.485
WVT (grain/ft ² /1h)	1.515	1.471	1.694
WVT (g/m ² /24h/mn.Hg)	2.397	2.327	2.681
WVP (grain/ft ² /h/in.Hg)	3.523	3.420	3.940

Professional Service Industries, Inc
Omega Point Laboratories
Report # 12640-97068
Date: 6/26/94

Results:

Fire & Smoke

ASTM E84-91A

Permitex is non-combustible and substantially exceeds the standards for type 1 class A materials. Permitex contributed results of zero (0) for flame spread and five (5) for smoke developed when compared to the results for the underlying wall board substrate.

Lancaster Laboratories
Date: 5/12/94

Results:

Mildew Resistance

Cat No. 1325

After seven days of incubation, 0% of the surface of the sample was covered with mold growth. The surface of the control plate was completely covered with mold growth. There was a 7 to 10 mm zone of inhibition of the mold around the sample.